
Spare parts list
(1.766-910.0) S 750 *EU

13.04.2016 www.kaercher.com EN



Page 2 / 15



Page 3 / 15



Page 4 / 15



Table of contents

Page 5 / 15

Order instructions           2
S 750 *EU (1.766-910.0)           6

Short spare parts list           7
20 Spare parts list S 750 (5.970-533.0)           9

10 Individual parts         10
20 Side broom           12
30 Reversing rolling mill           14



S 750 *EU (1.766-910.0)

Page 6 / 15

POS Article no. Description Quantity Unit Serial number from Serial number to
0 Short spare parts list 1.000 ST
20 5.970-533.0 Spare parts list S 750 1.000 ST 0000000000 0000000000



Short spare parts list

Page 7 / 15



Short spare parts list

Page 8 / 15

POS Article no. Description Quantity Unit
1 6.373-921.0 Clamp tube protection 1.000 ST
2 5.364-164.0 Seal rubber 1.000 ST
3 7.303-186.0 Saucer-head screw M8x40 -St-A0P DIN 603 2.000 ST
4 5.515-285.0 Wheel cap S 750 1.000 ST
5 5.321-800.0 Handle 2.000 ST
6 6.966-028.0 Rear skirting 1.000 ST
7 6.966-021.0 Reversing rolling mill complete 1.000 ST
8 6.966-030.0 Ground lip 1.000 ST
9 Holder for rubberlip 1.000 ST
10 6.966-043.0 Castor 1.000 ST
11 7.303-112.0 Screw 6x20 -10.9-R2R (In6Rd) 1.000 ST
12 6.966-005.0 Side broom 1.000 ST
13 6.348-434.0 Round belt yellow 1.000 ST
14 4.321-195.0 Handle completely 1.000 ST
15 4.070-599.0 Sweep tank complete S 750 1.000 ST



20 Spare parts list S 750 (5.970-533.0)

Page 9 / 15

POS Description Quantity Unit Serial number from Serial number to
10 Individual parts 1.000 ST 0000000000 0000000000
20 Side broom 1.000 ST 0000000000 0000000000
30 Reversing rolling mill 1.000 ST 0000000000 0000000000



10 Individual parts

Page 10 / 15



10 Individual parts

Page 11 / 15

POS Article no. Description Quantity Unit Serial number from Serial number to
1 4.070-599.0 Sweep tank complete S 750 1.000 ST 0000000000 0000000000
2 5.321-800.0 Handle 2.000 ST 0000000000 0000000000
3 7.303-107.0 Screw 5x16 -10.9-P2R (K-In6Rd) 5.000 ST
5 6.966-030.0 Ground lip 1.000 ST
6 7.303-186.0 Saucer-head screw M8x40 -St-A0P DIN 603 2.000 ST 0000000000 0000000000
7 6.966-028.0 Rear skirting 1.000 ST 0000000000 0000000000
8 6.966-034.0 Grip bar 1.000 ST 0000000000 0000000000
9 7.312-001.0 Washer 4 -200HV-A3E ISO 7089 2.000 ST 0000000000 0000000000
10 7.312-005.0 Washer 10-200HV-A3E ISO 7090 1.000 ST 0000000000 0000000000
11 6.966-043.0 Castor 1.000 ST 0000000000 0000000000
12 7.303-106.0 Screw 4x12 -10.9-R2R (IN6RD) 2.000 ST 0000000000 0000000000
13 5.364-164.0 Seal rubber 1.000 ST
14 5.034-768.0 Shearing shackle 1.000 ST 0000000000 0000000000
15 2.884-937.0 Spare parts set holder shearing shackle 1.000 ST 0000000000 0000000000
16 6.373-921.0 Clamp tube protection 1.000 ST 0000000000 0000000000
17 2.884-936.0 Spare parts set stays 1.000 ST
18 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 2.000 ST
19 7.311-425.0 Hexagon nut M6 -04-A2E ISO 10511 2.000 ST
20 7.306-094.0 Screw M6x25 -8.8-R3R (In6Rd) 2.000 ST
21 7.303-106.0 Screw 4x12 -10.9-R2R (IN6RD) 2.000 ST
22 6.303-499.0 Screw 6x60 2.000 ST
23 6.966-033.0 Frame 1.000 ST
24 6.373-227.0 Dowel 12 PA 2.000 ST



20 Side broom

Page 12 / 15



20 Side broom

Page 13 / 15

POS Article no. Description Quantity Unit
1 4.802-034.0 Arm side broom complete 1.000 ST
2 7.304-404.0 Hexagonal head screw M8x40-8.8-A2E ISO 1.000 ST
3 6.966-006.0 Sleeve 1.000 ST
5 7.311-427.0 Hexagon nut M8 -04-A2E ISO 10511 1.000 ST
6 4.321-195.0 Handle completely 1.000 ST
7 7.303-201.0 Saucer-head screw M10x110-ST-A0P DIN 60 1.000 ST
8 7.312-005.0 Washer 10-200HV-A3E ISO 7090 2.000 ST
9 6.401-363.0 Ball bearing 2.000 ST
10 6.966-020.0 Spacer sleeve 12x0,8x31 1.000 ST
11 6.966-002.0 Flange 1.000 ST
12 2.884-935.0 Spare parts set side broom 1.000 ST
13 7.311-511.0 Hexagon nut M10-8-A2E ISO 7040 1.000 ST
14 7.303-112.0 Screw 6x20 -10.9-R2R (In6Rd) 3.000 ST
15 7.303-114.0 Screw 6 x 35-ST-10.9-R2R (IN6RD) 2.000 ST
16 6.966-009.0 Tube 10x1,5x16 2.000 ST
17 6.966-007.0 Deflection pulley 1.000 ZSA
18 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 2.000 ST



30 Reversing rolling mill

Page 14 / 15



30 Reversing rolling mill

Page 15 / 15

POS Article no. Description Quantity Unit Serial number from Serial number to
1 6.966-035.0 Retainer plate right 1.000 ST 0000000000 0000000000
2 6.966-036.0 Washer 2.000 ST 0000000000 0000000000
3 7.311-512.0 Hexagon nut M 6-8-A2E ISO 7040 1.000 ST 0000000000 0000000000
4 6.966-037.0 Sleeve 1.000 ST 0000000000 0000000000
5 7.303-107.0 Screw 5x16 -10.9-P2R (K-In6Rd) 2.000 ST
6 2.884-966.0 Spare parts set axle gear wheel 1.000 ST 0000000000 0000000000
8 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 1.000 ST 0000000000 0000000000
9 7.306-268.0 Screw M6x70 -8.8-R3R (In6Rd) 1.000 ST 0000000000 0000000000
10 2.884-938.0 Spare parts set wheels 1.000 ST 0000000000 0000000000
11 5.515-285.0 Wheel cap S 750 2.000 ST
12 6.343-253.0 Quick-fastener D 10 2.000 ST 0000000000 0000000000
13 6.966-040.0 Axle 1.000 ST 0000000000 0000000000
14 6.966-041.0 Pinion 1.000 ST 0000000000 0000000000
15 6.966-042.0 Catch 4.000 ST 0000000000 0000000000
16 6.966-021.0 Reversing rolling mill complete 1.000 ST 0000000000 0000000000
17 6.966-044.0 Retainer plate left 1.000 ST 0000000000 0000000000
18 6.348-434.0 Round belt yellow 1.000 ST
19 6.966-046.0 Belt pulley complete 1.000 ST
21 6.966-047.0 Seal 2.000 ST
22 5.115-831.0 Washer 2.000 ST

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

	Order instructions
	Table of contents
	S 750           *EU (1.766-910.0)
	Short spare parts list
	20 Spare parts list S 750 (5.970-533.0)
	10 Individual parts
	20 Side broom
	30 Reversing rolling mill



